
 
 

PROPOSED UPGRADE AND EXPANSION OF THE 

KAMEELMOND WASTEWATER TREATMENT 

WORKS IN UPINGTON, NORTHERN CAPE  
 

SCOPING REPORT IN SUPPORT OF A  

WASTE MANAGEMENT LICENCE 

 

DRAFT 

 

SEPTEMBER 2021 

 

 

 

APPLICANT: DAWID KRUIPER MUNICIPALITY 
 



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

 

September 2021  i 
 

TITLE AND APPROVAL PAGE 

Project Name: 
Proposed Upgrade and Expansion of the Kameelmond Wastewater 
Treatment Works in Upington, Northern Cape 

Report Title: Draft Scoping Report in support of a Waste Management Licence 

Authority Reference: To be provided by the Competent Authority 

Report Status:  Draft 

 

Applicant: Dawid Kruiper Municipality 
[...]
The scope of an environmental assessment is defined by the range of issues and alternatives it 

considers, the nature of the receiving environment, and the approach towards the assessment. 

 

Key outcomes of the Scoping Phase for the proposed Project are as follows: 
 

❑ Alternatives for achieving the objectives of the proposed activity were considered; 

❑ Potentially significant issues pertaining specifically to the construction and operational phases 

of the Project were identified; 

❑ Sensitive elements of the environment that may be affected by the Project were identified; 

❑ Stakeholders were identified and notified of the review of the Draft Scoping Report; 

❑ A Plan of Study was developed to explain the approach to executing the EIA Phase; and 

❑ The scoping exercise set the priorities for the ensuing EIA Phase. 

 

No fatal flaws were identified in terms of the proposed activities and the receiving environment that 

would prevent the environmental assessment from proceeding beyond the Scoping Phase. It is the 

opinion of the EIA team that Scoping was executed in an objective manner and that the process 

and report conform to the requirements of Regulation 21 and Appendix 2 of GN No. R 982 of 4 

December 2014 (as amended), respectively. It is also believed that the Plan of Study for EIA is 

comprehensive and will be adequate to address the significant issues identified during Scoping, to 

select the BPEO, and to ultimately allow for informed decision-making. 

 

  



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

 

September 2021  93 
 

16 REFERENCES 

Bigen, 2020. Refurbishment and Upgrade of the Kameelmond Wastewater Treatment Works: 

Report on the Status Quo of the Works and the Refurbishment Requirements. Bigen Africa (Pty) 

Ltd, Cape Town.  

 

Bigen, 2021. Kameelmond Wastewater Treatment Works: Preliminary Design Report. Bigen Africa 

(Pty) Ltd, Cape Town. 

 

Brownlie, S., 2005. Guideline for involving biodiversity specialists in EIA processes: Edition 1. CSIR 

Report No ENV-S-C 2005 053 C. Republic of South Africa, Provincial Government of the Western 

Cape, Department of Environmental Affairs & Development Planning, Cape Town. 

 

Dawid Kruiper Municipality, 2020. 2020/2021 Final Reviewed Integrated Development Plan. Dawid 

Kruiper Municipality, Upington.  

 

DEA, 2010. Public Participation 2010. Integrated Environmental Management Guideline Series 7. 

Department of Environmental Affairs (DEA), Pretoria. 

 

DEA&DP, 2010a. Guideline on Alternatives, EIA Guideline and Information Document Series. 

Western Cape Department of Environmental Affairs & Development Planning (DEA&DP), Cape 

Town. 

 

DEA&DP, 2010b. Guideline on Need and Desirability, NEMA EIA Regulations Guideline and 

Information Document Series. Western Cape Department of Environmental Affairs & Development 

Planning (DEA&DP), Cape Town. 

 

DEAT, 2002. Scoping, Integrated Environmental Management, Information Series 2, Department 

of Environmental Affairs and Tourism (DEAT), Pretoria. 

 

DWS, 2016. Kameelmond Waste Water Treatment Works Implementation Readiness Report. 

Department of Water and Sanitation (DWS), Pretoria. 

 

Element Consulting Engineers, 2016. Kameelmond Waste Water Treatment Works Implementation 

Readiness Study. Element Consulting Engineers, Durbanville. 

 

Environomics, 2008. Siyanda Environmental Management Framework. Environomics, Midrand. 

 

Keatimilwe, K. & Ashton, P.J., 2005. Guideline for the Review of Specialist Input into the EIA. 

Process: Edition 1. CSIR Report No ENV-S-C 2005 053 B. Provincial. Government of the Western 

Cape, Department of Environmental Affairs & Development Planning, Cape Town. 

 



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

 

September 2021  94 
 

Mucina, L. & Rutherford, M.C., 2018. Terrestrial ecosystem threat status and protection level - 

remaining extent [Vector] 2018. Available from the Biodiversity GIS website, downloaded on 04 

November 2019. 

 

Münster, F., 2005. Guideline for determining the scope of specialist involvement in EIA processes: 

Edition 1. CSIR Report No ENV-S-C 2005 053 A. Republic of South Africa, Provincial Government 

of the Western Cape, Department of Environmental Affairs & Development Planning, Cape Town. 

 

Oosthuysen, E. & Holness, S., 2016. Northern Cape Critical Biodiversity Areas (CBA) Map. 

Northern Cape Department of Environment and Nature Conservation (DENC) and Nelson Mandela 

Metropolitan University. 

 

 

Websites: 

 

https://commons.wikimedia.org/wiki/File:Upington.jpg 

 

 



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

September 2021  Appendices 
 

 

 

 

 

 

APPENDICES 

 

 



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

September 2021  Appendices 
 

 

 

 

 

 

 

 

 

APPENDIX A 

 

 

 

MAPS 

 



 
 

PREPARED FOR: 

 

PROPOSED UPGRADE AND EXPANSION OF THE KAMEELMOND WASTEWATER TREATMENT WORKS IN UPINGTON, NORTHERN CAPE 

PREPARED BY: 
 

LOCALITY MAP 

Kameelmond WWTW 

Northern Cape 



 
 

PREPARED FOR: 

 

PROPOSED UPGRADE AND EXPANSION OF THE KAMEELMOND WASTEWATER TREATMENT WORKS IN UPINGTON, NORTHERN CAPE 

PREPARED BY: 
 

K-WWTW UPGRADE AND EXPANSION WORKS (Google Earth image) 

 

WAS & RAS Pump Station 

Secondary Sedimentation Tanks Head of Works 

Filtrate Return Pump Station 

Activated Sludge Reactor 

Mechanical Dewatering & Solar Drying Pad 

Office Building 

Chlorination Building 

Chlorine Contact Tank 

Existing Emergency Overflow Dam 

Emergency Overflow Dam Recycle Pump Station 

PST Division Box 

Low Lift Pump 
Station 



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

September 2021  Appendices 
 

 

 

 

 

 

 

 

 

APPENDIX B 

 

 

 

APPLICATION FORM 



1 

 
 
 
APPLICATION FORM FOR WASTE MANAGEMENT LICENCE 
 

 (For official use only) 

File Reference Number: 12/9/11 

NEAS Reference Number:  

Date Received:  

 
Application for authorisation in terms of the National Environmental Management: Waste Act, 
2008(Act No.59 of 2008), as amended and the Environmental Impact Assessment Regulations, 
2017, as amended 

 
NB: PLEASE TAKE NOTE: Should your activity(ies) include “Storage of general or  hazardous 
waste in a lagoon; Disposal of Inert or general or Hazardous waste to land”, please ensure 
that you complied with all the requirements of the attached checklist (APPENDIX 1) when 
submitting the Final Report (BAR or EIR) for the processing of RoD by DWS.   

COMMENCEMENT: Has the activity (ies) commenced:  No 

If yes, When (provide the Year, Month and 
Date):  
 
Note: The existing Kameelmond Wastewater Treatment Works was originally constructed during the 

1970’s. This application deals specifically with the decommissioning of the existing sludge drying 

beds and the diesel-fired incinerator (used for disposal of screenings), as well as the construction of 

a new mechanical dewatering system to treat the sludge at the works 

 
 
PROJECT TITLE 
 

Proposed Upgrade and Expansion of the Kameelmond Wastewater Treatment Works in Upington, 
Northern Cape 

 
 
PROJECT DESCRIPTION 
 

A. SITE LOCATION 
 

The Kameelmond Wastewater Treatment Works (K-WWTW) is situated north of the Orange River, 
on the south western side of Upington on the N14 between Upington and Keimoes, in the Northern 
Cape. The site is located in the Dawid Kruiper Municipality (DKM) and in the ZF Mgcawu District 
Municipality. 
 
 

   



2 

B. PROJECT MOTIVATION 
 

The K-WWTW is under ever increasing pressure to enhance serviceability of new residential and, 
to a lesser extent, industrial runoff located within the Works’ planned drainage area. Effluent quality 
standards specified by the Department of Water and Sanitation (DWS) are also likely to increase 
beyond the current treatment efficiency that the Works’ is able to achieve. Potential reuse of the 
Works’ effluent, together with the above mentioned culminates in the requirement of the upgrade 
and expansion of the K-WWTW. 
 
The aim of the project is to increase the capacity of the K-WWTW from 16 Ml/d to 24 Ml/d. The 
upgrade and expansion of the K-WWTW will take place within the confines of the existing perimeter 
fence. 
 
C. K-WWTW’S STATUS QUO TREATMENT PROCESS 
 

The works consists of the following process elements: 
 

• Night soil discharge and bucket washing system; 

• Inlet works - 
o Screen; 
o Degritting; 
o Flow measurement; 

• Incinerator; 

• Screw pump station; 

• Primary settling tank; 

• Raw sludge pumps (to thickener); 

• Main pump station; 

• Biological filters; 

• Biological reactor; 

• Return activated sludge pumps; 

• Thickeners; 

• Sludge pumps; 

• Anaerobic digesters; 

• Sludge drying beds; 

• Maturation pond; 

• Disinfection; 

• Chlorination system; 

• Chlorine contact tank; 

• Emergency pond; and 

• Return pump station. 
 
The schematic process diagram showing the inter-relationship between the process units at the K-
WWTW is provided in Figure 1 below. 
 



3 

 
 

Figure 1: Schematic diagram of works 

 
D. DESIGN CHARACTERISATION 
 

1) Design Sewage Characterisation 
 

The proposed design concentrations for the upgrade and expansion of the K-WWTW are as 
follows: 

• Chemical oxygen demand: 450 mg/l 

• Total Kjeldahl Nitrogen: 49 mg/l 

• Ammonia: 39 mg/l 

• Total Phosphate: 10 mg/l 

• Ortho-Phosphate: 4 mg/l 

• Total suspended solids: 194 mg/l 
 
2) Design Hydraulic Characterisation 
 



4 

The hydraulic parameters for the proposed upgrading and expansion of the K-WWTW are 
presented in Table 1 below. 
 

Table 1: Design hydraulic loading for the upgrade & expansion of K-WWTW 
 

Description Unit Design flow 

Ultimate influent design flows  

Average Dry Weather Flow Ml/d  24  

Average Wet Weather Flow  Ml/d  24  

Peak Wet Weather Flow  Ml/d  48  

Hourly Peak Flow Calculated  m3/hr  3 000  

Hourly Peak Flow Extreme event  m3/hr  3 500  

Assumed start-up influent design flows  

Average Dry Weather Flow Ml/d  16  

Minimum hydraulic design flow  m3/hr  767  

 
3) Design Discharge Limits 
 

It is noted that the K-WWTW measures its effluent discharge standards in relation to the general 
limits as specified by the DWS. DKM is in process of applying for a Water Use Licence (WUL) for 
the K-WWTW. The WUL generally provides the discharge standards which the Works must 
conform to. Until this process is finalised, it will be assumed that General Limits will remain as the 
specified discharge standard. This assumption will be verified once the WUL has been issued and 
the discharge limits have been confirmed. 
 
It is also noted that DKM intends to reuse some of the treated effluent for irrigation purposes. The 
International Organization for Standardization Guidelines for treated wastewater use for irrigation 
projects (ISO/DIS Standard No. 16075) provides quality criteria for this activity. Due to the planned 
reuse at school yards it has been assumed that the reuse limits shall have to adhere to the 
standards specified under category A of these standards (i.e. unrestricted irrigation). 
 
E. SCOPE OF WORK FOR THE K-WWTW 
 

The status quo treatment process requires major refurbishment as large sections of the Works’ 
have been in operation since the 1970s, with the last upgrade and expansion having taken place 
during the 1990s. It was therefore proposed that the overall scope of work for the K-WWTW be 
split into the following: (i) refurbishment of existing mechanical and electrical equipment; and (ii) 
upgrade and expansion of the K-WWTW. 
 
This Application for a Waste Management Licence (WML) focuses on the upgrade and expansion 
of the K-WWTW, as it was understood that the refurbishment activities would not trigger any listed 
waste management activities. This was discussed during the pre-application meeting held with the 
Department of Environment, Forestry and Fisheries (DEFF) on 19 November 2019. 
 
An overview of the scope of work for the refurbishment and expansion components follows below.  
 
1) Refurbishment 
 

A map of the general layout of the existing infrastructure to be refurbished is shown in Figure 2 
below.  
 



5 

 
 

Figure 2: K-WWTW existing infrastructure to be refurbished (Google Earth image) 
(Note: not all infrastructure is labelled in the map above due to scale) 

 
The refurbishment activities aim to ensure the following: 

• To ensure systems/equipment remain operational until such time when the main upgrade 
and expansion of K-WWTW is commissioned; and 

• To ensure the relevant system/equipment can be integrated and remain functional as part 
of the future treatment strategy. 

 
As noted, the refurbishment activities do not form part of this application. 
 
2) Upgrade and Expansion 
 

A map of the general layout of the upgrade and expansion works is shown in Figure 3 below.  
 

Bucket Washing System 

Pump Station 

Sludge Digesters 
Screw Pump 

Primary Settling Tanks 

Sludge Thickener 
Tanks 

Secondary 
Settling Tanks 

Office 

Inlet 

Sludge Drying Beds 

Inlet Works 

Bio-Trickling Filters 

Secondary 
Settling Tanks 

Chlorine Dosing Tank 

Aeration Tank 

Maturation Pond 
Sludge Drying Beds 

New 
Gas 
Flare 

New Standby 
Generator 



6 

 
 

Figure 3: K-WWTW Upgrade and expansion works (Google Earth image) 

 
F. WASTE MANAGEMENT ACTIVITIES 
 

1) Sludge Management 
 

During the pre-application meeting that was held with DEFF on 19 November 2019 (refer to the 
minutes contained in Appendix 2), the treatment of sludge was highlighted as the primary trigger 
for the WML.  
 
Based on the Preliminary Design Report, which was compiled by Bigen Africa Services (Pty) Ltd 
in February 2021, sludge at K-WWTW will be produced from two sludge trains, namely the existing 
Biological Trickling Filter (BTF) train and the new Activated Sludge Process (ASP) train. The sludge 
from both trains will be treated at a new dewatering facility. The main processes associated with 
the sludge management are: 

• Anaerobic digestion of Primary Sludge (PS) and Waste Activated Sludge (WAS) (status 
quo); 

• Extended sludge age in activated sludge processes (new ASP); and 

• Mechanical sludge dewatering. 
 
According to the sludge mass balance (shown in Figure 4 below), the anticipated minimum solids 
loading rates for WAS from the existing module, PS and WAS from the new module streams will 
be 0.9, 1.0 and 1.6 tonnes/d, respectively. The anticipated maximum solids loading rates for these 
streams will be 0.6, 1.6 and 1.8 tonnes/d, respectively. 
 

WAS & RAS Pump Station 

Secondary Sedimentation Tanks 

Head of Works 

Filtrate Return Pump Station 

Activated Sludge Reactor 

Mechanical Dewatering & Solar Drying Pad 

Office Building 

Chlorination Building 

Chlorine Contact Tank 

Existing Emergency Overflow Dam 

Emergency Overflow Dam Recycle Pump Station 

PST Division Box 

Low Lift Pump Station 



7 

 
 

Figure 4: Sludge mass balance diagram 

 
K-WWTW currently has 96 drying beds (shown in Figure 2 above and Figure 5 below) which will 
be decommissioned and demolished to avail space for the new ASP train. Therefore, a new, small 
footprint, sludge dewatering facility will be required to ensure effective sludge handling and 
disposal is maintained at the plant. 
 

 
 

Figure 5: Existing sludge drying beds at K-WWTW 
 
The proposed sludge handling facility will consist out of the following systems (shown in Figure 3 
above): 

• Mechanical dewatering units; 

• Poly electrolyte dosing system; and 

• Solar-drying/Stockpiling slab with associated sludge handling equipment. 
 



8 

Table 2 below provides a summary of the design aspects associated with the sludge management 
facility. 
 

Table 2: Design summary of sludge management facility 
 

Description Unit Value 

Dewatering units   

Type of units  -  Screw-press units  

Design flow rate  m3/hr  56+5.4  

No. of units  No.  5  

Installed standby availability  %  67  
[...]
Northern Cape Department of Environment and Nature Conservation (DENC) B Fisher

DENC Ms. Martha Molokwane 

DENC Ms. Thandeka Mlatha 

DENC Olebile Seshupo 

DENC Naomi Mokonopi  

DENC Dineo Moleko

DENC Dineo Kgosi

DENC Elsabe Swart

DENC Peter Cloete

DENC Conrad Geldenhuys

DENC Enrico Oosthuyzen

DENC G. Letimela

DENC JC Kalakgosi

DWS: Northern Cape Region Abe Abrahams

DWS: Northern Cape Region Alexia Hlengani 

DWS: Northern Cape Region Shaun Cloete 

DWS: Northern Cape Region Abenathi Mthintelwa

DWS: Northern Cape Region Gawie van Dyk

DWS: Northern Cape Region Feni Ntombizanele

AUTHORITIES



Organisation Name

DWS: Northern Cape Region Mokhoantle Lerato

DWS: Northern Cape Region Kgaphola Mashudu

Department of Mineral Resources & Energy (DMRE): Northern Cape Pieter Swart

DMR: Northern Cape Region Johannes Nematatani

DMR: Northern Cape Region Vincent Muila

Department of Agriculture, Forestry and Fisheries (DAFF) Jacoline Mans

DAFF Mashudu Marubini

DAFF Christo Smit

Department of Agriculture Cynthia Fortune

Department of Agriculture, Land Reform & Rural Development Dimakatso Viljoen Mothibi

Department of Agriculture & Land Reform Dr. P Kegakilwe

Department of Agriculture & Land Reform Nico Toerien

Department of Agriculture & Land Reform Nadia Goltz

Northern Cape Provincial Heritage Resources (Ngwao-Boswa Jwa Kapa Bokone) R Timothy

Department of Cooperative Governance, Human Settlement & Traditional Affairs Gladys Botha

COGHSTA Mantefeleng Booysen

Department of Roads & Public Works M Sithole

Department of Roads & Public Works Kholekile Nogwili

Department of Roads & Public Works Sylvia Moholo

Department of Health Services Gugulethu Matlaopane

Department of Transport, Safety and Liaison Lesego Wolfe

Northern Cape Department of Health Danie Stander

Northern Cape Office of the Premier Z. Langeveldt

Northern Cape Office of the Premier Cynthia Joseph

ZF Mgcawu District Municipality Gilbert Lategan

ZF Mgcawu District Municipality Tinus Galloway

ZF Mgcawu District Municipality Godfrey Kuun

ZF Mgcawu District Municipality Thalita Skei 

ZF Mgcawu District Municipality Frikkie Ruppen

ZF Mgcawu District Municipality Technical Manager

Dawid Kruiper Local Municipality (DKLM) E Ntoba

DKLM Suzzelle Coetzee

DKLM Jeremy du Plessis

DKLM Conrad Geldenhuys

DKLM Leoné Sago

DKLM Mduduzi Mnganga

DKLM Hendry Christians

DKLM Simon May

DKLM Padwald Jonker

DKLM Elize Mnyaka

DKLM Gaylene Schreiner

DKLM Muriel Sishuba

DKLM Nombulelo Mhlaba

DKLM Lizelle Adams

DKLM Ina Engelbrecht

DKLM Mr Smith



Organisation / Affiliation Name

Eskom John Geeringh

Eskom Justine Wyngaardt

Eskom M Mabitsi

Eskom Nondwe Nongauza

Transnet Andre Bodenstein

Transnet Pipelines Thami Hadebe

Transnet Raymond Lehloma

Transnet Corporate Vincent Matabane 

Transnet Freight Rail  Maureen Kunene

Transnet Freight Rail  Nsumbulana Mtsenga

Transnet Freight Rail  Zanoxolo Pama    

Transnet Freight Rail  Patric Segone

Telkom Wayleaves

Openserve Greg Green 

South African National Roads Agency SOC Ltd Rene De Kock

South African National Roads Agency SOC Ltd Nicole Abrahams

South African National Roads Agency SOC Ltd Thobile Duma

South African National Roads Agency SOC Ltd Victoria Botha

Sasol Wayleaves

Lemoendraai Agricultural Cooperative Rudolph Saal

Lemoendraai Agricultural Cooperative James Esterhuizen

Upington Irrigation Board Barend Louw

AgriWatch Ferdi Botha

Gariep Watch Fritz Bekker

Orange River Cellars Charl du Plessis

Orange River Cellars Chris Venter

Agri SA

Agri Northern Cape Wilco Fourie

Agri Northern Cape Henning Myburgh 

Agri Northern Cape Dirk Krapohl 

Agri Northern Cape Wiaan van Rensburg

Agri Northern Cape H. de Wet

OWK Chris Venter

The Endangered Wildlife Trust (EWT) Constant Hoogstad

WESSA Delana Eksteen

WESSA Morgan Griffiths 

WESSA Suzanne Erasmus

Birdlife South Africa Hanneline Smit-Robinson

Birdlife South Africa Daniel Marnewick

Birdlife South Africa Simon Gear

Water Research Commission Wandile Nomquphu

Water Research Commission Bonani Madikizela

Water Research Commission Eberhard Braune

Kalahari-West J.C. Nel

Brackbosheiland IB R.S. Brink

Friersdale IB Frikkie de Wet

Friersdale IB Lizelle Loxton

Upington IB K. Bekker

Keimoes IB Awie van Wyk

Kousas IB J.J. Hanekom

Malanshoek IB D.J Malan 

Malanshoek IB Koos Brink

Neilersdrift IB W.J. Hanekom

Olyvenhoutsdrift IB S.A Chamberlain

Onderstekomseiland IB Mariette van Zyl

Rooikopeiland IB Nico Visser

Skanskopeiland IB GP du Plessis

Straussburg IB Sterling Strauss

Swartkop IB J.A. Luttig 

Adjacent Landowner (Erf 21888) DJW Gilbert 

Adjacent Landowner (Erf 3100 & 3101) JL Julie Boerdery BK

Adjacent Landowner (Erf 3100 & 3101) JL Julie Boerdery BK

Adjacent Landowner (Olyvenhoudtsdrift 452)  REP VAN SUID-AFRIKA

GENERAL



Proposed Upgrade and Expansion of the K-WWTW Scoping Report (Draft) 

 

September 2021  Appendices 
 

 

 

 

 

 

 

 

 

APPENDIX F 

 

 

 

BACKGROUND INFORMATION DOCUMENT 

 



- 1 - 

 

The purpose of this Background Information Document (BID) is as follows:  
 

1. It serves to provide an overview of the proposed upgrade and expansion of the 
Kameelmond Wastewater Treatment Works (K-WWTW) in Upington, Northern 
Cape Province (the Project);    

2. It provides an outline of the environmental assessments that will be undertaken 
for the Project; and 

3. It allows for comments to be raised by Interested and Affected Parties (I&APs) 
regarding the proposed Project (refer to the attached Reply Form).  

1.  PURPOSE OF THIS DOCUMENT 

PROPOSED UPGRADE & EXPANSION OF THE KAMEELMOND 
WASTEWATER TREATMENT WORKS IN UPINGTON, NORTHERN CAPE  

The K-WWTW is situated north of the Orange River, on the south western side of 
Upington on the N14 between Upington and Keimoes, in the Northern Cape. The 
site is located in the Dawid Kruiper Municipality (refer to the locality map in Figure 1 
below).  
 

The K-WWTW is under ever increasing pressure to enhance serviceability of new 
residential and, to a lesser extent, industrial runoff located within the Works’ planned 
drainage area. Effluent quality standards specified by the   Department of Water and 
Sanitation (DWS) are also likely to increase beyond the current treatment efficiency 
that the Works’ is able to achieve. Potential reuse of the Works’ effluent, together 
with the above mentioned culminates in the requirement of the upgrade and expan-
sion of the K-WWTW. 
 

The aim of the project is to increase the capacity of the K -WWTW from 16 to 24 
Megalitres per day. The upgrade and expansion of the K-WWTW will take place 
within the confines of the existing perimeter fence.  

2.  BACKGROUND & MOTIVATION 

March 2021 

PROJECT ANNOUNCEMENT 

CONTENT  

1. Purpose of this Document 

2. Background & Motivation 

3. Status Quo Treatment Process 

4. Scope of Work for K-WWTW  

5. Environmental Assessments 

6. Contact Details 

BACKGROUND INFORMATION DOCUMENT 

Project Team: Environmental Assessment Practitioner: 
 

Nemai Consulting (Pty) Ltd  
Proponent: 

 

Dawid Kruiper Municipality 

Engineering Team: 
 

Bigen Africa Services (Pty) Ltd  



- 2 - 

 

Fi
gu

re
 1

:  
 L

oc
al

ity
 m

ap
 

N1
4 

R3
60

 

R3
59

 

 
No

rth
er

n 
Ca

pe
 

ZF
 M

gc
aw

u 
 

 
Di

st
ric

t M
un

ic
ip

ali
ty

  

 
Lo

ca
l M

un
ici

pa
lit

y 

Ka
m

ee
lm

on
d 

W
W

TW
 

Th
e 

Si
te

 

Th
e 

Si
te

 



- 3 - 

 

The K -WWTW consists of the following process elements (as shown in Figure 2 below):  

3.  STATUS QUO TREATMENT PROCESS 

 Night soil discharge & bucket washing system 

 Inlet works (screen, degritting & flow measurement)  

 Incinerator 

 Screw pump station 

 Primary settling tank  

 Raw sludge pumps (to thickener)  

 Main pump station 

 Biological filters  

 Biological reactor 

 Return activated sludge pumps  

 Thickeners 

 Sludge pumps 

 Anaerobic digesters  

 Sludge drying beds 

 Maturation pond 

 Disinfection 

 Chlorination system 

 Chlorine contact tank 

 Emergency pond 

 Return pump station 

Figure 2:   Schematic process diagram of works  



- 4 - 

 

The status quo treatment process requires major refurbishment as large sections of the K -WWTW have been in  
operation since the 1970s, with the last upgrade and expansion having taken place during the 1990s. It was  

therefore proposed that the overall scope of work for the K -WWTW be split into the following: (i) refurbishment of 
existing mechanical and electrical equipment; and (ii) upgrade and expansion of the K -WWTW.  

4.  SCOPE OF WORK FOR K-WWTW 

4.1  Refurbishment 

The refurbishment activities aim to ensure the following:  
 

 That the systems/equipment remain operational until such time when the main upgrade and expansion of K -

WWTW is commissioned; and  

 That the relevant system/equipment can be integrated and remain functional as part of the future treatment 
strategy. 

 

A map of the general layout of the existing infrastructure to be refurbished is shown in Figure 3 below.  

Bucket Wash ing System  

Pump Station  

Sludge Digesters  

Screw Pump  

Primary Settling Tanks  

Sludge Thickener 
Tanks 

Office 

Inlet 

Sludge Drying Beds  

Inlet Works  

Bio-Trickling Filters  

Secondary 
Settling Tanks  

Chlor ine D osing Tank  

Aeration Tank  

Maturation Pond  

Sludge Drying Beds  

Figure 3: K -WWTW existing infrastructure to be refurbished (Google Earth image) 

Secondary 
Settling Tanks  News Standby 

Generator  

MH2  

MH1  

New Gas Flare  

4.2  Upgrade & Expansion  

A map of the general layout of the upgrade and expansion works is shown in Figure 4 below . 
 



- 5 - 

 

Based on the Preliminary Design Report, which was compiled by Bigen Africa Services (Pty) Ltd in February 2021, 
the following components of the K-WWTW are to be upgraded and expanded:  

 

1) Head of Works 

A mothballed structure, previously used as the inlet works (shown in Figure 5 below)  will be demolished to avail 
space for the newly proposed Head of Works (HoW). The new HoW will comprise of two (2) trains operating in a 
duty standby configuration. The new inlet works will be designed to accommodate an Average Dry Weather Flow 
(ADWF) of 24 Megalitres per day and an Hourly Peak Flow (HPF) of 84 Megalit res per day (3 500 m3/hr).  

Figure 4: K -WWTW Upgrade and expansion works (Google Earth image) 

WAS & RA S Pump Station  

Secondary Sedimentation Tanks  

Head of Works  

Filtrate Return Pump Station  

Activated Sludge Reactor 

Mechanical Dewatering & Solar Drying P ad  

Office Building 

Chlorination Building  

Chlorine Contact Tank  

Existing Emergency Overflow Dam  

Emergency Overflow Dam Recycle Pump Sta tion  

PST Division Box 

Low Lift  Pump Station  

Figure 5: Obsolete “old” inlet works 

A diesel-fired incinerator is currently used for the disposal of screenings at the K -WWTW. The incinerator will be  

discontinued as part of the upgrade and expansion works.  



- 6 - 

 

2) Emergency Storage 

An existing emergency overflow pond (shown in Figure 6), 
which is located next to the existing aeration tank, intercepts 
high peak flows that cannot be handled by the installed  

equipment. It has a storage capacity of 4 375 m3. Based on this 
volume and a design emergency overflow rate of 500 m3/hr, the 
pond can provide a retention period of ±8 hrs during a peak 
influent event of 3500 m3/hr. 

 

Based on the engineering investigations, it appears that a  
significant amount of sludge has accumulated in the pond. This 
sludge needs to be removed to create additional capacity.  

 

A new recycle pump station will be installed to supply the  

content of the storage tank over an 8 -hour period.  

3) Low Lift Pump Station 

Flow from the HoW will collect in sump from where it will be pumped to the existing and new modules. The flow 
will be split between the existing and the proposed modules via overflow weirs. The flow rate to the new module 
will be measured via an ultrasonic flow meter.  

 

A new low lift pump station is proposed for the upgrade and expansion of the K -WWTW.  
 

4) Activated Sludge Train 

A new 12 Megalitres per day (ADWF) Activated Sludge Process (ASP) is proposed for the upgrade and expansion 
of the K -WWTW. The ASP consists of a single biological reactor equipped with mixers and aerators, Secondary 
Sedimentation Tanks for solids separation and multiple internal recycles.  
 

The ASP design is based on 3 main objectives, namely (1) substrate removal; (2) conversion of ammonia to  

nitrate; and (3) Biological Nitrogen Removal (specifically nitrogen and phosphate).  

 

5) Disinfection & Reuse  
It is proposed that a dual chlorination channel be provided to treat the total effluent from the K -WWTW. The tank 
will be sized to ensure a minimum contact period of 20 min at ADWF. This equates to a total volume of 333 m 3. 
The condition and configuration of the existing chlorine contact tank is not considered feasible for use in the  

upgraded and expanded works. A new tank will therefore be provided.  

 

The dosing system will be installed in terms of the SANS 10298:2009 and be based on one (1) -tonne drum  
cylinders. Based on a dosing rate of 5 mg/l, one cylinder will remain operational for 8 -days. This equates to a  
usage of 3.1-tonnes gas cylinders per month. The chlorine dosing and storage facility will make allowance for a 
total of 9 gas cylinders to limit delivery cycles to the K-WWTW. 

 

6) Sludge Stabilisation & Dewatering 

Sludge will be produced from two sludge trains, namely the existing Biological Trickling Filter train and the new 
ASP train. The sludge from both trains will be treated at a new dewatering facility. The main processes associated 
with the sludge management are: 
 Anaerobic digestion of Primary Sludge and Waste Activated Sludge (WAS) (status quo);  

 Extended sludge age in activated sludge processes (new ASP); and  

 Mechanical sludge dewatering.  

Figure 6: Emergency pond at K-WWTW  

K-WWTW currently has 96 drying beds (refer to Figure 7), 
which will be decommissioned and demolished to avail space 
for the new ASP train. Therefore, a new, small footprint, sludge 
dewatering facility will be required to ensure effective sludge 
handling and disposal is maintained at the plant.  

 

An option evaluation was done for the specific case of K -

WWTW which concluded that that the most favourable solution 
is to generate sludge conforming to the requirements  
associated with beneficial use (i.e. source for fertilizer).  

 

The proposed sludge handling facility will consist out of the 
following systems: 
 Mechanical dewatering units; 
 Poly electrolyte dosing system; and  

 Solar-drying/Stockpiling slab with associated sludge  

handling equipment. 
Figure 7: Sludge drying beds at K-WWTW  



- 7 - 

 

5.1  ENVIRONMENTAL PROCESSES  

Nemai Consulting was appointed as the Environmental Assessment Practitioner (EAP) to undertake the following 
environmental processes to seek authorisation for the proposed Project:  
 Undertake a Basic Assessment (refer to Figure 8 below) in terms of the Environmental Impact Assessment 

(EIA) Regulations of 2014 (as amended), promulgated under the National Environmental Management Act (Act 
No. 107 of 1998). The mandated authority for this application is the Northern Cape Department of Environment 
and Nature Conservation (DENC).  

 Undertake a Scoping and EIA process (refer to Figure 9 below), in terms of the EIA Regulations of 2014 (as 
amended), to apply for a Waste Management Licence  (WML) in terms of the National Environmental  
Management: Waste Act (Act No. 59 of 2008). The need for the WML is linked to the proposed management of 
sludge at the K -WWTW. The mandated authority for this application is the Department of Environment, Forestry 
and Fisheries (DEFF).  

 Compile a Water Use Licence Application (WULA) (refer to Figure 10 below) in terms of the National Water 
Act (Act No. 36 of 1998) for water uses associated with the K -WWTW. The mandated authority for this applica-